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CUSTOMER NAME:
ADDRESS:
Sample Name . ANTI-RADIATION MATERIAL FOR PHONE WALLET CASE, TABLET

CASE/SLEEVES& LAPTOP CASE/BAG/SLEEVE

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

WERAEE RS

Date of Receipt : Aug 11, 2017

Testing Start Date : Aug 11, 2017

Testing End Date : Aug 23, 2017

Test result(s) . For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical

Services Co., Ltd. Shenzhen Branch

Testing Center

Chemi_Li

Authorized signatory
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Test results
Test results
Test Reference
Sample No Test Sample Test item Shielding Shielding
frequency | affectiveness | effectiveness | standard
values(dB)
60Hz 225 99.4377
Anti-Radiation 300 Hz 23.4 99.5429
material for phone ) )
Electromagnetic | 800MHz 808 99.9999 ASTM
201707250099 wallet case, tablet Shieldin D4935
o op e"ecwen:ss 1.7GHz 75.6 99.9999 po10
bag/sleeve: 1.9GHz 749 99.9999
2.1GHz 75.4 99.9999
5GHz 65.5 99.9999
Remark:

1. test equipment: Shielding effectiveness test device, the vector network analyzer
2. Laboratory: temperature 23 °C: humidity 50%RH
3. SE value is usually expressed in decibels (dB) by the following equation:

P
SE = 10 logr‘(ds)

SE: shielding effectiveness value.
P1: received power with the material present.
P2: received power without the material present.
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Sample Photo
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Appendix information:
The above tests were carried out by Microspectrum Technology Co., Ltd
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